

GIG
Test Report

Report No: 20220701001 Date Issued: 06/22/2022 Page 1 of 4

The following information was obtained from the manufacturer's test report of the item:

Applicant: Ningbo Luckystar E-commerce Co., Ltd.
 Address: Room 401, Alibabawang, No. 1588 Alibabawang Road, Ningbo, China 315000
 Sample Name: 750 751
 Sample Number: 750751
 Sample Reference: No. 750 751
 Sample Preparation: No. 750 751
 Sample Testing Date: Nov. 15, 2021 - Nov. 16, 2021
 Test Report Number: No. 21-0227-006 02-2022

As requested by the applicant, the following test results are provided:

TEST ITEM	TEST RESULT	CONFORMS TO
1. Lead (Pb)	0.0000%	RoHS 2002/95/EC
2. Cadmium (Cd)	0.0000%	RoHS 2002/95/EC
3. Hexavalent Chromium (Cr6+)	0.0000%	RoHS 2002/95/EC
4. Mercury (Hg)	0.0000%	RoHS 2002/95/EC
5. Polychlorinated Biphenyls (PCBs)	0.0000%	RoHS 2002/95/EC
6. Polybrominated Diphenyl Ethers (PBDEs)	0.0000%	RoHS 2002/95/EC

ORIGINAL

Additional Report:

Golden 
 Lab Manager: Samir Dinc
 No. 22, 2022

The following information was obtained from the manufacturer's test report of the item:

GIG
Test Report

Report No: 20220701001 Date Issued: 06/22/2022 Page 1 of 4

The following information was obtained from the manufacturer's test report of the item:

Applicant: Ningbo Luckystar E-commerce Co., Ltd.
 Address: Room 401, Alibabawang, No. 1588 Alibabawang Road, Ningbo, China 315000
 Sample Name: 750 751
 Sample Number: 750751
 Sample Reference: No. 750 751
 Sample Preparation: No. 750 751
 Sample Testing Date: Nov. 15, 2021 - Nov. 16, 2021
 Test Report Number: No. 21-0227-006 02-2022

As requested by the applicant, the following test results are provided:

TEST ITEM	TEST RESULT	CONFORMS TO
1. Lead (Pb)	0.0000%	RoHS 2002/95/EC
2. Cadmium (Cd)	0.0000%	RoHS 2002/95/EC
3. Hexavalent Chromium (Cr6+)	0.0000%	RoHS 2002/95/EC
4. Mercury (Hg)	0.0000%	RoHS 2002/95/EC
5. Polychlorinated Biphenyls (PCBs)	0.0000%	RoHS 2002/95/EC
6. Polybrominated Diphenyl Ethers (PBDEs)	0.0000%	RoHS 2002/95/EC

ORIGINAL

Additional Report:

Golden 
 Lab Manager: Samir Dinc
 No. 22, 2022

The following information was obtained from the manufacturer's test report of the item:

GIG
Test Report

Report No: 20220701001 Date Issued: 06/22/2022 Page 1 of 4

The following information was obtained from the manufacturer's test report of the item:

Applicant: Ningbo Luckystar E-commerce Co., Ltd.
 Address: Room 401, Alibabawang, No. 1588 Alibabawang Road, Ningbo, China 315000
 Sample Name: 750 751
 Sample Number: 750751
 Sample Reference: No. 750 751
 Sample Preparation: No. 750 751
 Sample Testing Date: Nov. 15, 2021 - Nov. 16, 2021
 Test Report Number: No. 21-0227-006 02-2022

As requested by the applicant, the following test results are provided:

TEST ITEM	TEST RESULT	CONFORMS TO
1. Lead (Pb)	0.0000%	RoHS 2002/95/EC
2. Cadmium (Cd)	0.0000%	RoHS 2002/95/EC
3. Hexavalent Chromium (Cr6+)	0.0000%	RoHS 2002/95/EC
4. Mercury (Hg)	0.0000%	RoHS 2002/95/EC
5. Polychlorinated Biphenyls (PCBs)	0.0000%	RoHS 2002/95/EC
6. Polybrominated Diphenyl Ethers (PBDEs)	0.0000%	RoHS 2002/95/EC

ORIGINAL

Additional Report:

Golden 
 Lab Manager: Samir Dinc
 No. 22, 2022

The following information was obtained from the manufacturer's test report of the item:

SGS **Made-in-China**

Report Number: 20220701001 Date Issued: 06/22/2022

This report is issued for the purpose of providing information on the conformity of the product with the requirements of the relevant standards.

Company Name: Ningbo Luckystar E-commerce Co., Ltd.
 Address: Room 401, Alibabawang, No. 1588 Alibabawang Road, Ningbo, China 315000
 Product: Plastic Bags, 750mm x 1000mm, 100% Virgin Polyethylene

As requested by the applicant, the following test results are provided:

SGS 

Lab Manager: Samir Dinc
 No. 22, 2022

Alibaba.com Verified Supplier

Verified
Assessment Report

Presented by:
Ningbo Luckystar E-commerce Co., Ltd.

阿里巴巴集团

Item	Score	Weight	Weighted Score
Business Information	4	10%	4.0
Product Information	4	10%	4.0
Company Information	4	10%	4.0
Supplier Information	4	10%	4.0
Customer Information	4	10%	4.0
Logistics Information	4	10%	4.0
Service Information	4	10%	4.0
Overall Score	4	100%	4.0

Overall Score: 4.0 (100%)

Report Issued by: SGS

Alibaba.com Verified Supplier

Verified
Assessment Report

Presented by:
Ningbo Luckystar E-commerce Co., Ltd.

阿里巴巴集团

Item	Score	Weight	Weighted Score
Business Information	4	10%	4.0
Product Information	4	10%	4.0
Company Information	4	10%	4.0
Supplier Information	4	10%	4.0
Customer Information	4	10%	4.0
Logistics Information	4	10%	4.0
Service Information	4	10%	4.0
Overall Score	4	100%	4.0

Overall Score: 4.0 (100%)

Report Issued by: SGS

Certified and Verified Trust Worthy Solutions for Brand Packaging- Ningbo Luckystar Find us as below:



Download Alibaba.com



Wechat



Whatsapp



We've Got Your Bags Covered

LUCKYSTAR

LUCKYSTAR



Our Team



LUCKYSTAR



COSMETIC BAG & CASES



➔ CB-001



➔ CB-002



➔ CB-003



LUCKY STAR





➔ CB-004



➔ CB-005



➔ CB-006



➔ CB-007



➔ CB-008



➔ CB-009



➔ CB-010



Waterproof Fabric



Zipper

LUCKYSTAR



➤ CB-011



LUCKYSTAR



➤ CB-013



➤ CB-014



➤ CB-015

COSMETIC BAG & CASES



➤ CB-012



➤ CB-016



LUCKYSTAR



➔ CB-018

➔ CB-017



➔ CB-019



➔ CB-020



➔ CB-021

LUCKYSTAR



➔ CB-022



➔ CB-023



➔ CB-024



LUCKYSTAR

FOLIO-02



➔ CB-025



LUCKYSTAR



➔ CB-026



09



10



➔ CB-027



➔ CB-028



➔ CB-029



➔ CB-030



➔ CB-031



➔ CB-032



➔ CB-033



➔ CB-034



➔ CB-035



➔ CB-036



➔ CB-037



➔ CB-038



➔ CB-039

LUCKYSTAR



➔ CB-040

PINK



BLACK



MILK WHITE



RED



WHITE

➔ CB-041



➔ CB-042



➔ CB-043

15



➔ CB-044

LUCKYSTAR



16



➔ CB-045



➔ CB-046



➔ CB-047



Pink
Without Handle

Blue
Without Handle



Grey
Without Handle

Grey
With Handle

➔ CB-048



➔ CB-049



➔ CB-050



➔ CB-051

LUCKYSTAR



➔ CB-052



➔ CB-053



➔ CB-054



➔ CB-055

LUCKYSTAR



➔ CB-056



➔ CB-057



➔ CB-058



➔ CB-059

11cm/4.33inch



18cm/7 inch



22cm/8.66 inch



LUCKYSTAR



➔ CB-060



LUCKYSTAR



➔ CB-062

➔ CB-061



20.5*8.5*16CM





21CM



24.5CM

➔ CB-066



➔ CB-067



➔ CB-068



MULTIPLE FABRIC TO CHOOSE



LOGO BRANDED WAY TO CHOOSE

